RYOBI
JET FAN BLOWER
MODEL No. RY25AXB
MFG. No. 090159002
REPAIR SHEET

TECHTRONIC INDUSTRIES POWER EQUIPMENT
P.O. Box 1288
Anderson, SC 29622 USA
1-800-860-4050



RYOBI JET FAN BLOWER - MODEL RY25AXB

m
[7H)
o
=]
=
L
(S %]
L
7




RYOBI JET FAN BLOWER - MODEL RY25AXB

The model number will be found on a label attached to the housing. Always mention the model number in all correspondence regarding your BLOWER or
when ordering replacement parts.

KEY
NO.

10
11
12
13
14
15
16
17
18

19
20
21

PART
NUMBER
580262001
529733001
660621001

529734001
660629005

314282001

660563001

637311001
637049002
529732001
529728001
529731001
529727001
940705365
940705352
940657226
529730001
660344001

940647138
564078001
312344001

PARTS LIST (FIGURE A)

DESCRIPTION QTY
Blower End NOzzle.........ouvveeeiieiiiiiiiiiieeeeeee e 1
Reducer NOzzle.........cccoviiieeeieiiiiieeeeeeee e 1
Screw

(10-14 x 13 mm, T25 Torx Truss Hd. T.F) ............. 3
Reducer CoNne.......cooccuiiiiieeiieei e 1
Screw

(10-14 x 19 mm., T25 Torx Truss Hd. T.F) .......... 11
Axial Stator w/Bearing Assembly

(Stage 3, Inc. Key NO. 41) cooiiiiiieeeieeeeee e 1
Screw (M4 x 1.41 mm x 18 mm,

T20 Torx Pan HA. T.F) ceeeveeriiiieeeeeee e, 9
Washer (OD18 x ID12.15 X 1.51) ..vvvveveeeeeeiieeies 3
WaVe SPIiNG.....ccouerrrieieeeeeeeeeeeccceereeree e e e e e e e e e 1
Axial Fan (Stage 3) ...ceveeeeeeeeiiieeirreieeee e 1
Axial Stator (Stage 2) ..cceveeeeveeeecccieeeeeee e 1
Axial Fan (Stage 2) ....ccooovveeeiiiiiiieeeeeeeee e, 1
Axial Stator (Stage 1) .cooeeceeeeiiriiie e, 1
Jet Fan Label ... 2
Logo Label (Full Crank, 2 cycle) .....ccccceecuveeeeennnen. 1
Warning lcon Label ..........ccooooiieeiiiieeee 1
Axial Fan (Stage 1) cceeevveicceeeeiciieeee e 1
Screw w/Washers

(M5 x20 mm, T20 Torx Pan Hd.) .......ccccuuurrnnnneen. 4
Cruise Lever Position Label.........ccccceeeecieeeeennnnee. 1
Isolator Pad (Front Handl€)..........ccccccvviiieeeeenennnn. 1
Handle Assembly

(Inc. Key Nos. 19 and 32-37) ...cceeeeeeeeieecceneeeee, 1

KEY PART

NO. NUMBER
22 760961002
23 291388006
24 690694002
25 531197002
26 307318002
27 312345001
28 564079001
29 529778002
30 941788001
31 529778001
32 660629002

33 531196001
34 632423001
35 631049004
36 632472004
37 527985002
38 660466003

39 531368002
40 903411001
41 690697001

Not Shown
991000913
8-20-18
(Rev:03)

DESCRIPTION QTY
) (o RS 1111 (o o 1
Wiring Harness w/Fiber Sleeve........ccccccceevveinnnees 1
Throttle SPring ....ccccovveveeeeeeee e 1
Throttle TrQger.....cccoveeeeeeee e 1
Throttle Cable .......cccvvviieeieeiie e 1
Intake Housing (Inc. Key Nos. 16 and 30) ............ 1
Isolator Pad (Rear Handle)..........ccoocuiiiiiieennnnnnn. 1
Bushing (Rear [solator).........ccoviiiiiiiiiiiieeeeeen 2
Primer Bulb Icon Label ... 1
Bushing (Front Isolator).........cccceeecvieenieiciiens e 2
Screw

(10-14 x 18 mm, T25 Torx Pan Hd. T.F)................ 2
Throttle Actuator (Cruise Control)......ccccceeeeeunnnees 1
Wave Washer ... 1
Washer (22.50D x 161D X 0.5%) ..ccevviivieeiiiiiieennne 1
[D]=) (=101 0RS] o] (] oo 1
Cruise Control Lever.......cccccvveveeeeeeeee e 1
Shoulder Screw

(M5 x 40 mm, T25 Torx Truss Hd. T.F)................. 1
Intake Guard .........oooeciiiiiieeee e 1
Shoulder Strap....cccooviiiiiiiiie e 1
Ball Baring.......cceevieueeeeeiiieeee e 1

Operator’s Manual (961175015)




RYOBI JET FAN BLOWER - MODEL RY25AXB

FIGURE B




RYOBI JET FAN BLOWER - MODEL RY25AXB

The model number will be found on a label attached to the housing. Always mention the model number in all correspondence regarding your BLOWER or
when ordering replacement parts.

PARTS LIST (FIGURE B)

KEY PART
NO. NUMBER DESCRIPTION QTY
1 590462001  SPACEN.....ctiiiiiiirieeeeeiiiieeeeesrereeeeesreee e e esreeee e s ennneeas 2
2 690969001 Washer (ID4.2 X OD10 X 1) .eeevceereiieeeeee e 2
3 290178032 Ignition Module............coooiiiiiiiiiiieee e, 1
4 660968004 Screw w/Washer
(M4 x 22 mm, T20 Torx Rd. Hd.)..ccvevveveieeeenee 2
5 642368001  CyliNAEr...ccccuiieiiiiiiieeeiee e 1
6 900709007 **GaSKET....ccceceiriieiiiiieeriie e 1
7 307192001 Crankcase and Crankshaft Assembly................... 1
8 307201004  ROIOI..uiiiiiiie ettt e 1
9 690689001 Flange Nut (M8, Flywheel) ........ccceeieiiiiieniiiennee 1
10 310816015 Fuel Cap ASSEMDIY ......ccceviiieiiiiei e 1
11 940864004  Fuel Mixture Label ..........ooooiiiiiiiiiiiieiiees 1
12 660970002 Shoulder Screw
(M4 x 14 mm, T25 Torx Truss Hd. S.T)) ....c.cceenn.eee. 3
13 940654088 Combustion Warning Label ..........cccceeeeereieenennen. 1
14 312346001 Fuel Tank w/Cap Assembly
(Inc. Key Nos. 10-11, 13 and 15) ...cccceeeevveeeeeneee 1
15 310976001  Fuel Filter .cooueei e 1
16 662169001 Cap Screw (M5 x 65 mm, T25 Torx Soc. Hd.) ...... 2
17 300748049 Muffler ASSembIly .......cceviiiiiiiiiiieee e 1
18 639243004 **Muffler Gasket ........ccccoereeiiieiiniei e 1
19 312347001 Rear Housing and Starter Assembly
(Inc. Key NO. 20). .ooeiieieieeeceiieeee e e e 1
20 940627042 Logo Label (Rear).....c.ccceeevceeeeeeeiiieeeeeeieee e 1
21 660563001  Screw (M4 x 18 mm, T20 Torx Pan Hd. S.T))........ 3

KEY
NO.

22

23
24
25
26
27
28

29
30
31
32
33
34
35
36
37
38
39
40

PART
NUMBER DESCRIPTION QTY
660351001  Cap Screw w/Washer

(M5 x 16 mm, T25 Torx Soc. Hd.) .....cevvvecvvenennnnes 2
308004003  Starter CUP ...cccceeeeeeeiiieee e cerieee e e eereee e e 1
870174002 * Spark Plug (L7RTC) ...uvvveeiciieee e 1
660342001  Screw (M5 x 22 mm, T25 Torx Soc. Hd.).............. 2
903279002 **Gasket (Heat Dam)......cccceecveeeeeiiieereeecieeeeeeeen 1
528275002 Heat Dam ...t 1
T662210002 Screw w/Washers

(M5 x 30 mm, T25 Torx Pan Hd.) .....ccceevecveeeeninnes 2
900711015 **Gasket (Carburetor) .....c..ccccceeeeeviieee e, 1
308054121  Carburetor Assembly ........cccceiieieriieeeeieeeeeee e 1
591442002  ChOKE LEVEN.....uuieiiiiiiieeeeetieee et 1
527989001  Air BOX BaSE ....uuuiiiiiiiieiiiiieeeieeeeeeee s 1
590946001 Choke Plate .......coeevviiveieiiieee e 1
660345001  Screw (M4 x 12 mm, T20 Torx Pan Hd.)............... 1
308478013  Airbox Assembly (Inc. Key Nos. 31-34) ................ 1
660347003 Cap Screw (M5 x 45, T25 Torx Soc. Hd.).............. 2
560873001  Air FIEr...cveee it 1
312348001  Air Box Cover (Inc. Key Nos. 39-40)........c..ccuueee. 1
940647111  Choke Label.......ccceveciiiieieieee e 1
940851181  Starting Instructions Label...........ccccvvieiiiieennnnen. 1
Not Shown
120900244  High Altitude Kit

* Standard Hardware Item - May Be Purchased Locally
** Non-Reuseable Parts = Keys 6, 18, 26 and 29

5




